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September 4, 2014

Mr. Jorge Duran

Code Enforcement Manager
City of Victorville

14343 Civic Drive
Victorville, CA 92392

Phone: (760) 243-6309
Fax: {760) 2659-0074

Subject: Residential Structure Asbestos Survey
15745 Fourth Street, Victorville, CA
Infotox, Inc. Project # 142120

Dear Mr, Duran:

On July 29 and August 5, 2014, Infotox, Inc. performed asbestos surveys of the three
single story residential structures located at 15745 Fourth Street, Victorville, CA.

The surveys were conducted in accordance with CAL/OSHA, EPA AHERA and Mojave
Desert Air Quality Management District sampling protocols using non-destructive
representative sampling techniques.

Michaei Nieuwlandt, Certified Asbestos Consultant # $2-0271 , performed the asbestos
survey.,

The suspect bulk material samples were delivered to an independent NVLAP approved
laboratory for znalysis by Polarized Light Microscopy (PLM). The methad of analysis
used has a limit of detection of 1%. CAL/OSHA defines an asbestos containing
construction material (ACCM) as 2 material containing greater than 1/10 of 1% asbestos.
Other government agencies define an asbestos containing material (ACM) as a materiai
containing greater than 1-% asbestos.

LA Testing, 520 Mission Street, S. Pasadena, CA, NVLAP Lab Code: 200232-0,
performed the laboratory analysis. The phone number for LA Testing is (323) 254-9960.

Attached to this letter is a prepared inspection report that identifies in detail each of the
collected suspect materials including sample descriptions, locations and quantities. Also
included within the survey report are independent laboretory analytical results, site
diagrams;, photographic decumentation, and inspector and laboratory qualifications.
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Asbestos containing materials are nat considered a health hazard unfil and unless asbestos
fibers are released into the atmaosphere.

A fiber release may occur from many causes. Common causes of fiber release include
mechenical force, delamination after water damage, air movement over demaged
materiais, etc.

Infotox, Inc. recommends that disturbance of asbestos containing materials be avoided to
prevent exposure to airborne asbestos fibers.

EPA (NESHAP) and Mojave Desert Air Quality Management District (MDAQMD)
regulations require that asbestos containing materials be removed from a structure prior to
demolition or renovation activities that may disturb the materials.

Asbestos related work must be performed by California Licensed and Registered
Asbestos Abatement Contractors. Limited exceptions to this requirement are allowed by
various regulatory agencies. Infotox, Inc. recommends that only California Licensed and
Registered Asbestos Abatement Centractors be utilized to perform asbestos related work.

If you should have any questions regarding this report, please call our office at your
convenience.

Thank you for the opportunity to provide you with these asbestos management services.

Sincerely,
Infotox, Inc. by

Michael A. Nienwlandt
President

Certified Asbestos Consultant
No. 92-0271
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How to read the "Sample Summary Reports"

This report is & composite of all of the samples collected for an infotox, Inc. asbestos survey project.

ke Page Nimber is the page number of the individual repart.

The Project Identification is the Infotox, Inc. project puntber.
s Printed is only the dats the report was printed, snd does not reflect tas date/s that the survey

‘Vise Report Title identifies the scope of the report.

The wards "Sample Summary Report (By Project)” mean that the report is & eopnmery report for all of the building
material samples collected on the project.

‘I'heWordl"SmplaSummmyRﬁpdn(ByAm)“mmnthisisumywnmynponwiﬁmebreahfbr
individual survey sample ereas. .

The words “Sample Stmmm’yRepoﬂ(AsbesmPoslﬁwbyProjwt)“mmﬂmﬁwmponislsuumuyrbpmf@ﬁ'
all of the building material samples collected on the project that were enalyzed by the analytical Iaboratory to be
esbestos positive.

'Ihewords“Smmleﬂmmuykepmt(hshostos?osiﬁvebymrmmmmmpmisanmmaryrepm‘tt‘ornll
of the building material samples collected on the project that were analyzed by the analytical laboratory to ba
asbestos pmﬁwwithpagebmksﬂorttwhdividualsmwysmplem.

PRI

Pricrity codes for the individuoal samples where:
Zero (0) means no asbestos was detected (Non-Detest for Asbestos).
One{l)kﬂmpﬁoﬂtyneedingmemstaﬂenﬁommdm(ﬂisﬁemioﬂtyneedmmemmm
for asbestos positive materials.

SAMPLE
This is the Infotox, Inc, assighed sample identification pumber for sach collected bulk materisl semple.

e




This is & code for the iyne of asbestos detected in the collected bulk material sample. The code descriptions may be
fonad i the legend 5t the bottom of eech Sample Summery Report page.

TXPE of MATERIAL
‘This is & brief description of the coliected bulk material sample.

i}
T percent zmouns of asbestos determined by the iaboratory esmple analysis.

COND

‘A word identifier for the condition of the material &t the sample sollection iocution (Good, Fair, or Peor).
ACCESS ,

A word identifier for the ease with which the suspect material may be accessed (Basy, Overhead, or Special).
E\I H

A wond ideatifier for the potential for disturbance of the ssmpled materiat (Low, Moderate, High).

COMMENTS
A brief statement about the collected sammple material that may include sample eslleetion location, color, locations,
quantities, and general notes,
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Page 1 8ample Burmary Report {By Project)
Project Id: 142120
Report Date: 098/05/14

PRI  SAMPLE TYPE OF MATERIAL YR %  COND ACCESS DIST CoMMENTS

———— edm e o mhm e - —— Lt R ———

Avsa ID: 15745 FOURTE STRRET ETR1 lan/shest ref /A /B §

& 1 ROTE-0i 0.00 POOR EASY 0D PROTO OF STRUCTURE 1 § 15745 FOURTH STREET,

PHOTOSRAPH ORLY VICTORVILLE. ®O0D FRAMED STUCCO OF BATSED
POQURDATION.,

0 -0 H3  0.00 FAIR EABY MoD COLLECTED PROX WEST EXTERIOR WALL SOUTH orF
. BTUCCO CERIER.1-01,1-02,1-03 APPEAR TYPICAL.

0 1-02 RD Q.00 FAIR BABY HOD COLLECTED FROW BABT EXTERICR WALL @ AREA 4.
STOCCO

3 t-03 € -1.08 FAIR EASY 0D COLLECTED FROM NORYH EXTERIOR WALL @ RREA 5.
8TUcCo CONFLICTENG RBBULTE. 2 WON-DETECT, 1 POEEZTIVR

§ <it. LIKELY DUZ TO ARER 2 CLOSET HODTTION.

a 1-04 ND 0.00 GOOD SPECIAL Low COLLECTED FROM ROOF § SOUTH CENTER. WHITE
ROOF MATERTIAL COMPOSITION SHINGLE CVER 71-05 FELT,
0 1=05 (o] 0.00 GOOD SPECTIAL LOwW COLLECTED FROM ROOF UMDER 1-04 SHINGLE.
ROOFING FELT
C 1=03 HD 0.00 Q00D SPECLAL ow COLLECTED FROM ROOF @ SOUTH CENTER, VENT PIDE.
ROOF MASTIC GREY/BLACK. APPROX 5 SFT.
o) =57 HD 0.00 600D BRECTAL 0w COLLECTED PROM ROOF @ N/¥Y. APPEARS TYPICAL OF
RODF MATERIAL =04 SHIRGLE.
o 5-63 WD 0.00 BORSD SPECIAL LOW COLLECTED FRGH ROOF UNDER 41-07 SHINGLE.
ROOFING FELT APPEARS TYPICAL OF 1-05 FELT.
1 1-09 4] 5.00 GOOD SPECIAL LOw COLLECTED FROM ROCF € 8/E VENT PIRE. APPEARS
ROOF MASTIC TYPICAL OF 1-06 MASTIC. APFROX 5 BFT.
0 1-18 D 0.0¢ FAIR EASY MoD COLLECTED FROM SOUTH EXTERIOR WALL G CENTER.
PAPER BLACK PAPER BEEIND EXTERIOR STUCO0.
Esbestos ‘TYP' code logond: ‘O - chryeotile At - sROGita
‘CR' ~ crocidelitae '"TRY - tremolite
‘AN' - snthophyllite ‘20t - gotinolite

'NB' - not detected
Trace and amounts less then 1% arm reported ag -1%




Page 2 Bapple Summary Report (By Project)

Project Id: 142120
Repaxt Data: 08/06/14
FRY EANFLE TYPE OF MRTERIAL YR % CORD ACCEBS bisT COMMERTS
i 1-11 < 2.00 PO0R EASY RIGH COLLECTED FROM ARER 1 HORTH WALL ERST OF
DRYWALL ARD JOINT CONPOUND ENTRY. IBOLATED DAMAGR TEROUGROUR. OVER i-12
DEYHALL. ASBEESTOE IN JOINT COMPOUND. APPROY
2500 SFT.
5} 1=-12 RD  0.00 POOR EASY GTEH  COLLECTED FROM AREA 1 FORTE YALL BEHIFD 5-%%
DRYWALL DRYWALL. 1/4" W/ATTACHED WALL PAPER. KO JOINT
COMPOURD ROTED.
0 1-13 ND  0.00 FAIR SPECIAL Low COLLECTED FROM AREA 2 FLOOR § EAST CENTER.
BHEET FLOORING MULTI-COLOR, BLACK FAFER DACKING. OVER HOOD
W/t-14 MASTIC.
¢ 1-14 KD Q.00 FAIR BPECIAL oW COLLECTED FROM ARER 2 FLOOR UNDER 1-13 FLOOR-
FLOOE MASTIC ING. OVER WOQD.
b 1=15 o 2.00 GOOD SPECIAL o COLLECTER PRON ARMA 3 PLODR @ WERT CRuTER,
12" FLOOR TIL® WOOD GRAIN TILE OVER WOOD W/7-15a FLOOR 13358~
TIC. APPROX 145 SPT.
e} 2-15A #D 0.00 GOCD =PFBCIAL LOW COLLECTED FROM AREA 2 FLOOR RELOW =15 FLOOR
FLOOR MABTIC TILE. BLACK MASTIC.
7 1=16 L+ 2.00 COOD BABY LORT COLEBCTED RO ARER 2 FLQOR G S/B. APPEARS
12" FLODR TILE TYPICAL OF 1-15 TILE. 8B -15 TOR QUANTITY.
0 =17 D O.BDGOODE.ABY O COLLECTED FROM AREAR 2 FLOOR URDER 1=16 TILR,
FLOOR TILE HASTIC APPEARS TYPICLL OF 1-1BA MASTIC.
g =18 D 0.00 POOR EASY LOW COLLECTED FROWK AREA 4 FLOOR. TOP LAYER EEIGE
LINOLBIGL W/RED. OVER 1-20 TILE H/1-18 HRETYC.
a 1-19 ] 0.00 FAIR EFECIAL Low COLLECTED FROM ARER 4 FLODR UNDER 1-18 FLOOR-
FLOOR MASTIC IRG.
[ 120 o] 3.00 PAIR BASY LOW COLLECTED FROM AREA 4 FLOOR UNDER i-18 FLOOR-
12" FLOOR TILE ING. OVER CONCRETE W/1-21 HASTIC.
APPROX §8 SPT.
] =21 ] 0.00 GoOD SPECIAL Low COLLECTED FROM AREA 4 FLOOR UNDER 1-20 TILE.
FLOOR KASTIC EEIGE. OVER CONCRETE.
Asbsztes 'TYP' ceda legend: °g' - ohrysotile Al - ameeita
'CR' - crocidolite '"TR' - ¢remolite
‘AN - anthophyllite 'AC' - gotinolite
'RD' - not detacted

Trzes 8né amounte less than 1% are reported as -1%




Page 3
Projoect Id: T42tan
Report Date: 08/66/14

Sample Summary Report (By Project)

PRI  SAMPLE TYPE OF MATERIAL TYP

0 1-22
DRYWALL AND JOINT CCHPOUND

0 1-23 Ro
SHEET FLOORING

2 1-24 HD
FLOOR MABTIC

0 1-25 e ]
DRYWALL LMD JOINT COMPOURD

N i-26 D
STTIC INSULATION

D 1-27 ¥D
LIRCLEDM

o 1-28 o
FLOJR MASTIC

Rumbar of Semples Reported Ln this

Asbestos 'TYP® code legend: ‘cf
Iml
lml‘
lmt

Trece and provnts less than 1% ars

3 page report is

- chrysotile
~ ermcidolite
= znthophyllite
- not detected
raportad ag -1y

% COND ACCESS DI8T

0.00 POOR EASY HOD

0.00 FAIR EPECIAL Low

0.00 FAIR BPECTAL oer

0.00 FAIR ERBY HOD

0.00 PCOR CVEREEAD HIGH

0.00 POCR EASY Low

0.00 @OOD BPECIAL on

------ » 30 .

‘A" - emoBite
'TR' - tremolitae
‘AC° - actinoclite

COMMENTS

COLLECTED FRCWM AREA 2 WORTH WALL @ CLOBEY .

COLLECTED FROM AREA 2 SLOOR ¢ WEST CERTER.
MULTI-COLOR. APPRARS TYPICAL OF S-iX FLOORYNG

COLLICTED FROM AREA 2 FLOOR UNDER 1-23 FLOOR.
ING. APPEARS TYZICAL OF 1-94 IASTIC.

COLLECTED FROM AREA 5 SQUTE WALL 3 ENTRY.

COLLECTED FROM AREA I ATTIC & DAMAGE. CREY/
BROWN LOGSE-FILL.

COLLECTED FROM AWEA 5 FLOOR @ S/E. BRIGE.
OVER COWCRETE ¥/1-28 MASTIC.

COLLECTED FROM ARER 5 FLOOR URDER -37 PLOOR-
ING. TAN. ERE SAMPLE 7-28A O LAB REEDORT.




Page i

Semple Summary Report (By Project)

Project Id: 1421208
Raport Dete: 69/066/14

FRI  SAMPLE

TYPE OF MATERIAL

e

TYP

9

Areg ID: 15743 POURTH, STRUCTURE 2 plen/sheet ref N/A /B 3

G I HoTE-0%
¢ 2 NOTE-D2
g 2-0%
& 2-02
8 2-03
9 2-04
0 2-05
8 2-06
g 2-07
o 2-08
D 2-0¢

PEOTOGRAFE ONLY

FOOF MASTIC

sTocco

sTueco

PAPER

DRYWALL AND JOINT COMBPOUND

DRYWALL AND JOINT COMPOUND

DRYWALL AND JOINT COMPOUND

PAPER

FLOOR TILE WABTIC

Asbestos 'TYP' code lagend: ‘C° - chrysotile

'CR' - crocidolite
‘RM' - gmthophylls

c

D

te

' - pot detected
Trace znd zmounts less than 1% ace reported as -19

0.00

10.00

0.00

0.00

Q.00

g.00

0.09

0.00

0.4a0

coMp

FAIR

00D

FAIR

FAIR

FOOR

FALR

mt
Im'
lacl

ACCESS DIST
EASY MOD
SPECIAL LOow

EABY Low
EASY Low
EASY MoD
EASY MOD
EASY HIcH
EASY HIGH
EASY HIGH

SPECIAL HIGH

SPECIAL Loy

- amogite
- tremolite
- actinolite

PHOTO OF STRUCTURE 2 ¢ 75745 FCURT STREET.
VICTORVILLE, Ch. MOOD PRAMED, STUCCO OF SLAE.
DEBRIS THROUGHQUT.

ROOF MASTIC € B/W VENT. BLACK MASTIC IE TYPI-
CAL OF THAT ON STRUCTURE 3, SAMPLE 3-12,

<1 GPT.

COLLECTED FROM WEST EXTERIOR WALL SOUTE oF
CENTER. -01,-02,-03 APPEAR TYPICAL.

COLLECTED FROM EAST EXTERICOR WALL @ CENTER.

COLLECTED FROM SOUTH EXTERIOR WALL § ENTRY.

COLLECTED FROM SOUTH EXTERIOR WALL BEHIND -03
STUCCO.

COLLECYED FROM AREA 2 SOUTH WALL & BFTRY.
TYPICAL OF WALLS & CEILINGS THROUGHOUE .

COLLECTED FROM ARBA 2 WALL § 8/% CORNER.

COLLECTED FROM ARER 1 WALL @ B/% CORNER,

COLLECTED FROM AREA i FLOOR @ ENTRY. TAN W/
PINK. UNDER CARPET, OVER CONCRETE.

COLLECTED FRONM AREA 1 FLOOR 4 ENTRY, TAM MAS-
TIC.



Page 2

Project Id:
Report Date:
PRI SANPLE

¢ 2-10

B 21

] 2-12

B 213

0  2-14

Nupber of Samples Reported in thiz 2 page

1421208
09/06/14

TYPE OF MATERIAL

FLOOR MASTIC

ROOF MATERIAL

RODF MATBRIAL

ROOFIKG FELT

Asbestos "TYP' code lsgend: 'c*

Trace and amounts less than 1% are

-

Sample Summnary Report (By Praject)

TY* % CowD AccESs DISY
¥D  0.00 PAIR EPECIAL Lo
v ] 0.00 FAIR SPECIAL o
KD 9.00 POOR BPECIAL LOW
¥D  0.00 FAYR BFECTIAL Loy
XD 0.00 FATR EPBCIAL Loy
TEROIt LR -comcer 1§ ,
chrysotile 'A' - mnosits
crocidolite 'TR® - tremolite
anthophyllite ‘A" - getinclite
not datected

caportad gs -1%

COMMENTSB

COLLECTED PROM AREA 1 PLOOR § N/E. BEIGE/
BROWE. OVER CONCRETE %/-11 MASTIC, ARER %
QNEY. DKOER DUBRIS.

mmmznmm1mmmm-mm-
IHG. THE/YRLLOG.

COLLICTED FROM ROOF G 5/E. WHITE ROLLED RooF-
ING paTCH,

COLLECTID FROW ROGF @ 8/%. WHITE COMPOSITION
EEINGLE.

COLLECTED mm G 8/B. UNDER -13 RODFING




Pags | Ssmpla Surmary Report (By Project)
Project Id: 142120¢
Repert Date: 09/05/14

PRI  GAMPLE TYFE OF WMATERIAL TYP S COND ACCESS DIET  COMMENTS

hrea Th: 15745 FOURTH, STRUCTURE 2 plan/shesat ref N/a /B 1
0 2 NOTE=01 0.00 POOR SPECIAL MOD PHOTO OF STRUCTURE 3 & 15745 FOURTH STREET,
PHOTOGRAPH ORLY VECTORVILLE, CA. SIKGLE STORY RESIDENCE. WOOD
FRAMED STUCCO PART ON SLAB, PART RARISED FOUR-
DPATICH.
7 2 ROTE~02 c 15.00 GOOD SPECIAL LOw 1 EA ASBESTOS CEMZRT VENT PIEE @ S/E CORNER
ASBRESTOS CEMENT VENT PIPE ‘OF ROUF. APPROX 3° <% oD FIPE. ASSUMED ACH.
{ACM: ASBESTOS CONTAINING MATERTAL}

g 2-01 R>  0.00 PCOR EASY WMOD  COLLECTED FROK WEST EXTERIOR WALL & BOUTH
STUCCO DANAGE.
|
0 3-02 ¥D .00 POOR EASY ¥OD  COLLECTED FROlM EAST EXTERIOR WALL @ AREA 2 i
STUCCO CLOSET.
0 3-03 FO  0.00 POOR EASY HOR  COLLECTED FROM EXTERIOR WALL € N/Q CORNER. :
STUCCo ;
0 3-p4 MD  0.00 POOR EASY MOD  COLLECTED FROM EAST EXPERTOR WALL NORTH OF
PADER CENTER.
i
0 3-05 HD  0.00 GoOD SPECIAL LOW  COLLECTED PROM ROOF @ N/W. GREY COMPOSITION
ROOF MATERIAL BBINGLE. WBST $° & N/E CORNER PATCH.
c 3-06 FD  0.80 GOOD SPECIAL LoW  COLLECTED FROM ROOF € N/W. UNDER -05 SHINGLE.

ROOFING FELT

o 3-07 KD 0.00 FAIR BPECIAL LOW COLLEOTED FROM ROOF @ N/E, TOP LAYER WEITE
ROCF MATERIAL ROLLED ROOTING.
o 3-BB H3  9.00 FAIR SPECIAL LOW COLLECTED FROM ROOF @ M/E. 2ND LAYER WHITE
ROOF MATERIAL ROLLED ROOFING.
0 3-09 ) 0.00 FAIR SPECIAL o] COLLECTED FROM ROOF E M/E. 3RD LAYER WHITE
RODF MATERIAL ROLLED ROOFING.
Asbastos "TYP' code lagend: 'cf ~ chrysocile ‘Al - amosite
'CR' - erocidolite 'TR' - tremolite
‘AN' - anthophyllite 'AC' - actinolite
'ND' - not detected

Trect and amounta less than '8 are reported ms 7%




Page 2 ) Semple Summary Report (By Project)
Project Id: 142120C
Report Date: 09/05/14

FRI  SAMPLE TYPE OF MATERIAL TYP % COND ACCESS LIST COMMENTS

0 3-10 ND  0.00 FAIR SPECIAL KOD COLLECTED FRGM ROOF 8 H/E. UNDZR -09 ROOFING.
ROOFZNG FELT

o 3-1 D .00 GOOD SPECIAL LOW COLLECTED FROM ROOF @ N/E @ PATCH. BLACK MAS-
ROOF MASTIC TIC. APPROX 6 SFT.

7T 312 C 10¢.00 S00D. SPECIAL Low COLLECTEDR FROM RCOF @ N/E VENT TLASHING. GREY
ROOF MASTIC ELACK. APPROX 10 SFT @ PATCHES, REPAIRS &

PENETRATIONS.

? 3-13 Cc 8.00 GOOD SPECIAL Lo COLLECTED FROM RCOF @ B/Z VENT FLASRING.
ROOF HASTIC APPERRS TYPICAL OF -12. SEE -12 FOR QUANTITY.

o 3-t4 KD 0.00 FAIR EABY FOD COLLECTED FROM AREA 1 EAST WALL § ENTRY. -14,
DEYWALL AKD JOINT COMPOOND ~15,-16¢ APPEAR TYPICAL.

3 3-i5 C  -1.00 FAIR EASY 40D COLLECTED FROK ARZA 2 CREILING 2 S0UTH CERTER.
DEYHALL AND JOINT COMPOUND CONFLICTIRG RESULTS. -14,-16 ROR-DETECT, -15

PCSITIVE @<1%. APPROX 1400 S5FT TOTAL.

o 3-14 ND 0.0C FAIR EASY 0D COLLECTEDR FROM AREA 3 8CUTH WALL €& WINDOW.
SRYWALL AND JOIRT COMPOUKRD

¢ 397 WD 0.00 POOR OVERHEAD HIGH <COLLECTED FROM AREA 2 CEILING @ SOUTH CENTER.
ACISTIC CEILING SPRAY -17,-18,-1% APPEAR TYPICAL. DEBRIS ON FLOOR.
a 3-18 KD  0.00 POOR OVERHEAD MOD COLLECTEDR FROM AREA 2 CEILING @ CENTER,

ACOUBTIC CEBILING SPRAY

o 3-19 KD 0.00 PCOR OVERHEAD HOD COLLECTED FROM AREA 2 CEILING & NORTH CENTER.
ACOUSTIC CEILING SPRAY

0 3-20 KD (.00 FOOR OVERREAD EIGE COLLECTED FROM AREA Z ATTIC. GREY/BROWN LOOBE
ATTIC INSULATION FILL. DEBRIS OR FLOCOR.
4 3-21 c 20.00 FAIR ERSY Low COLLECTED FROM AREA 3 FLOOR @ ENTRY. BEIGE W/
12" FLOOR TILE BROWN SELF-STICK TILE. OVER CONCRETE. APFROX
Asbestos 'TY?' code legend:; 'C°F - chrysotile 'a' - emosite
‘CR' - crocidolite 'TR' -~ tremolite
"AN' - anthophyllite 'AC' - actinglite
‘WD - pot detected

Trace and amounts less than 1% are reported as -1%




Page 3
Project Id: 1431200
Report Date: 05/05/14

FRI  SAMPLE TYPE OF MATERIAL

Nowber of Samples Raported in this 3 page report is

Asbestos 'IYP' ocode lagené; C°
!ml’
lml
‘RDI

Trzce and amounts lees then 1% are

Sample Summary Raport (By Project)

= chrysotilz
- aronidolite
- anthophyllite
-~ not datacted
reported a3 -1%

!a:
lm‘
tapt

- pmosite
=~ tremolite
- motinolite
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Paga i 8ample Summary Report (Asbestos Positive By Project)
Project Id: 142120
Report Date: 08/06/14

PRI  SAMPLE TYFE OF MATERIAL TYP % COND ACCEBS DIST COMMENTS

meem mm— B2 e s esassmeme-—— mrr mems sam- m—————-— m—— e

Armz ID: 15745 FOURYE STREET STR' plan/sheet ref N/A /B 4
3 1-03 € ~1.00 PAIR ERSY Hop COLLECTED FROM NORTH EXTERIOR WALL @ AREM 5.
ETUCCO CONPLICTING RESULTE, 2 NOW-DETSCT, | SOSITIVE
@ <1%. LIERLY DUE 7O AREA 2 CLOSET AODITION.

1 1-09 [+ 5.00 GCOD SEZCIAL LOW COLLECTED FROM RCOF @& S/E VENT ®IPE. APPEARS
ROOF MASTIC TYPICAL OF 1-06 MASTIC. APPROX 5 SFT.

i =% [« 2.00 POOR BABY HIed COLLECTED FROM ARTA 1 NOWTE WALL EAST OF
DRYWALL AND JOINT COMPOUND ENTRY. ISOLATED DAMACE THROUGHOUT. GVEE 1-12
UDYWALL. ASBESTOS IN JOINT COXFOURD, APEROX
2500 sPT. .
7 1-18 c 2.00 GO2b SPECIAL R COLLECTED FRCM ARBA 3 FLOOR Q WEST CEWTER.
12" FLOOR TILE WOOD GRATH TILE CVBR WOOD W/7-15A FLOOR MAG-
TIC. APPROX 145 SFT.

7T i-16 c 2.00 GOCD EASY LoOwW COLLECTED FROM AREA 3 PLOOR G 5/E. APPEARS
12" FLOCR TILE ‘TYPICRL OF 1-15 TILE. SEE -15 FOR QUANTITY.

4 1-1D < 3.00 FAIR EABY LOW COLLECTED FROM ARELX 4 FLOOR UWDEE {-13 FLGOR-
12" FLOOR TILE ING. OVER CONCRETE ©W/1-29 NABTIC.

APFROX 65 BFT.

Humber of Sampies Reported in thiz 1 page report ig —----- > 6 .

hsbestos "TYP' code legand: ‘c! - ghrysotilas 'A! = gmoslite
'CR' = crocidolite 'TR' - tramolite
'AN®' - enthophyllite 'AC° - actirolite

'HD’ - not detected
Trace and amounts less than 1% are reported ze -1%




Page 1 Bezmple Summary Report (Asbestos Positiwe By Project)
Project Ig: 1421208

Report Date: 09/G6/14

PRI  BANPLE TYPE OF MATERIAL hit's &  COND ACCESS DIST COMMERTS

meer  erm—— - ———— - m——- Amrme ssEE eeeme— ,rmm | cconssso

Avet ID: 15745 FOURTE, STROCTURE 2 planfshact ref ®/a /B 2

§ 2 ROTE-02 [ 10.00 FAIR SPECIAL LCW ROOF MASTIC @ B/® VENT. BLACK MABTIC IS YYPI-
EOOF MASTIC CAL OF THAT ON STRUCTURE 3, BAMPLE 3-172.
<7 BFP.

Sunkar of Samplee Reported ia thiz 1 page report i ---ae- s 9
Asbestogs 'TYP' code legend: ‘' ~ shrygotile 'A' = ZEORiLe

'CR' - crocidolitas ‘TR’ - tremolite

'AN' - enthophyllite '3C' - actinolite

W' - not datested

Trace and pmounta lese than 1% era reporisd as -1




Page 1 Sample Summary Report (Ashastos Positive By Project)
Project Id: 142120C
Report Dete: 08/05/14

PRI  EAMPLE TYPE OF MATERIAL TYP % COND ACCESS DIST COMMENTS

mmmm mmmm——- st ALAme—————————r —mm mmm— mEsa ——e——— ———— mm—————

Aresz ID: 15745 FOURTH, STRUCTURE 3 plan/shest raf /A /B 1
7 3 ROTE-02 C  15.00 GOSD SPECIAL LOW 1 BA ASBESTUS CEMENT VEWT PIPE @ S/C CORNER
ASBESTOS CEMENT VENT PIPE OF ROOF. APPROX 3° 4" OD PIPE., RSSUMED ACH.
{ACM: ASBESTOS CONTAINING MATERIAL)

T i-i2 € 1¢.C0 GOOD EPECIAL Loy COLLECTED FRCM ROOF € N/B VENT FLASHING. GREY
ROOT MASTIC BLACK. AFPRQY 10 EF2 @ FATCHRES, REPAIRS &
PENETRATIONS.
T 3-32 c 8.00 GOOP SPECIAL LOog COLLECTED FROX ROCF 2 B/E VENT FLASHING.
ROOE MASTIC APPEARS TYPICAL OF -12. SEE -12 FOR QURNTITY,
3 315 ¢ -1.00 FAIR EaASY MOD CCLLECYED FROM AREA 2 CEILING € SOUTE CEWTER.
DRYWALL AND JOINT COMPOUND CORFLICTING RESULTS. -14,-16 HON-DETECT, -15

POBITIVE @<1%. APPROX 1400 SPT TOTAL.

' 3-21 c 20.00 FAIR BASY LOw COLLECTED FROM AREA 3 FLOOR @ ENTRY. BEIOE W/
12" FLODR TILE BROUN SZTLF-8TICK TILE. OVER CONCRETE. APPROK
35 sPe.
Wumber of Ssmples Reported in thie 1 page report 15 ——-—-= » 5.
- |

Asbestos '‘TYP' code lagend: 'C' - chrysotils 'A' - gmosite

'CR* - crocidolitae TR' -~ tramolita

FAN' - anthophyllite ‘AC' - aetinolite

i~ LI noi:_datactad

Trace and smpunts less than 1% are reported as -1%
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LA Testing
B30 Glisolan Sireet, Bouth Pacsdens, CA 91030

LA Tosting Order: 521413224
CustomeriD: 32INFOB0

, Fhane/Faic 284-8580 /{323) 254-8802 CustomerFO:
& R LA T S0 R AR O R e BRI NI, O FM:
[ Atn: i hael Nieuwiandt Phona: (951) 625-6963
Infotax, Inc. i?eam- 07/30/14 12:34 PM
;f::e 3rco Parkway A - -
Collectad:
Riverside, CA 92509
Projoot: _ 142120 / 18748 FOURTH 8T., VICTORVILLE

Test Report: Asbestos Analysls of Bulk Materlals via EPA 600/R-83/116 Method using

Polarized Light Microscopy
Asbeaton
.
None Detected
1-02-Flnish Coxt  BTUCCO Crange 1008 Nen-fanmys o) None Detocted
Hon-Fibrous
221813224-0002 H PO
1-02-Bave Coat 2TUCCH Gray 100% Non-fibrous (other) None Datectod
Non-Fibyrous
AN 418224-0002A H
1-03Finish Geat ~ STUCCOD Green 100% Non-fibrous {other) 1% Chrysotile
Nan-Fisrous
321413224-0003 Hed
1-03-Base Coat STUCCO Gray 100% Non-fibrous (other) None Detecind
Non-Fbrous
2141522400034 Haterogensous
1-04 ROOF MATERIAL Blsck 15% Glgss 86% Non-fibrous (ather) Nono Detectad
IZ14552240004 IHI bl“’"'
05 - ROOF FELT Black 40% Celluloss B0% Non-farous {other) None Detected
Flbrous
I214192M-0005 Homogensous
108 ROOF MASTIC  GrawBlack 85% Non-fibrauss (other) E% Chrysotils
Nor-Fibnous
34132240008 Hat
w') %
Frenoens Bouliels (232) Kieu-einh Phem Duong (1) Jerry Drepais Ph.D, Lebaoratory heneger
Frencieco Mareno (8) & eiher spprovad eignagany

{ EX'SL malnteing lebiity dmited to cost of arwdyls, mmm«wwﬁumwmmmumm

e sample collattion acfhiles or mughod dmitetiens.

In fudl, wridvots enditan enprowel by BRAEL. EREL b2am no
and ues of teai rasuits e ¢ra raconalbiBly of B eiont, This megert must nk b ugat by Sie sllens te cielm

eRiCmEmer P, NIET of ina fedaral Hendiskin bouns metariels 2 rnatinens
MmMWM & OF GO apBNLY BONSTHNEL opanitely ! mag:aml % o s
] mnmwmmmmmmmmmtmm,&}mmmambm.ﬁmmgumum%

segustion pricr to aneiysls. Bempies rmoskad It gred eondiiea URB3E DeRISE ARE, Bcdmetes
Ssmpies anslmed by LA Teating Bowa Pacedene, OF MVLAP Leb Coge 2009820, CA ELAP 2333

L

LRapnrlAmmded: 03/06/2014 10:25:00 Replaces the Inital Report . Rpeson Code: Data Entry-Semples Addsd

TestReport PLM-7.28.9 Printed: 8/5/2044 10:25:00 AM




LA Testing LA Testing Orcer: 321413224
20 Misalon Strest, Ssuth Pasedena, GA 83030 CustomedC: 3ZINFOS50

Maz (sm m—nm 1(328) m CustomePO;
g T —— o: |

[ At Michael Nieuwlandt Phone: (851) 885-8053 )

Infotox, Inc. Fase

9251 Orco Parkway Received: OFREDHMG 12:34 Pt

Analysis Date:  8/5/2014
Sulte J .
Riverside, CA 92509 Coacted:
442120 § 15748 FOURTH 8T., VICTORVILLE

Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using

Polarized Light Microscopy
Azhewion
omels B g néiae R nnes o Brots T N brous - m
107 ROOF MATERIAL Brown/Black 10% Glass B0% Non-fibrous (other} None Detaetod
Fibrous
3214132240007
Heterogenaous
1-08 RCOF FELT Black 80% Celluioss 40% Non-fibrous {oliver) None Dotocted
Fibrous
3214132240008
Heleroganeous
108 ROCF MASTIC  White/Black B5% Non-fibraus (other) 5% Chrysotils
Fibrous
34132240008 H -
=10 PAPER Elack 40% Cellulose 60% Non-fibveus {other) None Detected
Flbrous
INIE0010 H :
1-11-Drywall DRYWALL &JT  Tan/White 16% Celhiiose 856% Non-fibrous (cther) Nong Detocted
COMPOUND Fibrous
F2HR240015 g
1-11-Joint DRYWALL & JT  White 88% Non-fibrous (cther) 2% Chrysotile
Compountd COMPOUND Non-Fibrous
2141322400117 H
112 DRYWALL (ONLY) Brown/White 15% Cellulose 85% Non-fibrous (cther) None Detected
Fibrous
3214132240012 . Hat
1-13 SHEET Black 20% Cellulosa 80% Non-fibrous (other) Nong Detected
A71413224.0013 FLOORING Flbrous
Heterogeneous

ot %

Frunzens Bautista (22) Kiou-anh Pham Ducng (1) Jerry Drapala Ph.D, Leboratory Meneger
Francisco Moreno (9) or other approved signatary

mshmmawﬁunmmuuuum This raport relates mnmﬂumnmmmmmmul mmmnm EMSL bears no

sample collaction adtivities l'm Bmmw mmuummunmmmm the cient. This report must ol be usad by the ellent to ciaim
produet W or endorsement NIST or gny agancy of the fadersl governmenl.  Non-hiable erganicaly bound matardals prasent pmuam matrix and Serefos EMEL
rmcommands gravimetric meducion pior to m mmn comglifon unisas othersisaneted. Ewimetnd stouracy, procision tnd nly deta avaliabip upon mquett iinlecs
requesied by the dient, buliding materias mmmmmml tinoium, mm)mw-ammnmmm

Sampiex anajyzad by LA Testing South Pasadena, CA NVLAP Leb Codo 200252.0, GA ELAP 2283

.

l Report Amendsd: 08082094 8:28:00 Replaoss fhe Inftal Repoit . Reseon Cods: Data Eniny-Samples Added

Test Report PLM-7.28.9 Printed: B/5/2014 10:26:00 AM

[ S U —




LA Testing LA Testing Onder: 329413224

k. 350 Mission Street, Bouth Fetedena, GA 9108 Cumtomark: B2ANFOSY
N Customer0:

ProjactiD: !
[ At Michael Nieuwlandt :hm: (261) 6855063 )
Infotox, Inc. -
Recelvas: O7/30M4 12:54 PM
gig grco Parkway Analysis Date:  BISRD14

Riverside, CA 92609 Cofloctad:

Projack 142420 7 16745 FOURTH $T., VICTORVILLE 5

Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-83/116 Method using

Polarized Light Microscopy
m
L.
115 12FLOORTILE Tan 98% Non-fibrous (other) 2% Chrysotile
Non-Fibrous
24132240015 H
118 12*FLOORTILE Brown 98% Non-fibrous {other) 2% Chrysotile
18254001 Non-Flbrous
= ¢ Hoimogenaous
117 FLOOR TILE Biack 100% Non-fibrous jothar) Noae Detected
MASTIC Non-Fibrous
214152240017 H
=16 LINOLEUM Beige 25% Cellulose 76% Non-fibrous (cther) None Detectnd
Flbrous
SAI260070 Het |
1-18 FLODR MASTIC  Yeliow ) 100% Nen-fbrous (ofher) None Detected
2214132200019 N""' I -Fibrous
1-20 12FLOORTILE  White 7% Non-fibrous (cther) 3% Chrysotile
Fropre Non-Fibrous
121 FLOOR MASTIC  Yaflow 100% Non-fibrous (other) Nane Dotocted
Non-Fibrous
2214132240021 o e
Enshuils) , %
Francene Bautiste (22) Kia-arh Pham Duong (1) Jary Drapaia Ph.D, Laboretory Maneger
Francison Moranp (1) of eiher approved signaion

ERAE, meinising (isbilly Amitex s ooat of anglyel. Thia fepori ralaten 0 B> camples paporicy ard ot b teprogiess, exment i i, withous witter epprest by ES4SL. ERIBIL basre ng
mwmﬁmmw mnm. Wmmmdbﬂhmwmwmm Thi® repan muat it ks wead byt cliant & oleim ‘
mmm&mn&ﬁ MMMMMMM&& Exifrnate 4 frmslal wﬁmu:ﬂwwwwﬂgmmmﬁ.mam
SOMERGH, on
! mmmmmmMwmmmmnm.wmmwusmmmmmnmu
Sempian anshmed by LA Teeting Beui Peecdsns CA NVLAP Lab Coge 2005820, CA BELAP 2343

_

[Rapmmmu:nammu 10:25:00 Repinces the Inital Report . Reasan Code: Data Entry-Samples Added }

Test Report PLM-7.28.9 Printed: 8/5/2014 10:25:00 AM 3




LA Testing LA Toating Order: 821413224
520 Wieston Bireat, South Pesadens, GA #1620 CusiernedD; 32INFOB0
Phone/Fmc  (328) 264-8880 / (323) 254-5053 CustomerP;
Gs0r ProjectiD: )
[ 4m: Micheel Nieuwiandt | Prome (951) 885-605 )
infotox, Inc. o
Received: 07/30/14 12:34 PM
9261 Qrco Parkway s Date: 3
Sulle J ‘m"""m': Fe
Riverside, CA 952608
142120 / 16745 FOURTH 8T., VICTORVILLE y

Test Report: Asbestos Analysis of Buik Materiale via EPA 600/R-83/116 Mathod using

Polarized Light Microscopy
Asbesing
-
None Detocted
123 S8HEET Blegk 8% Caolkiloas 85% Non-fibrous (cthar) Nomp Detoctod
FLOORING Flbrous
B21415224.0023
i Heteregensous
24 FLOOR MASTIC  Brown 100% Non-fibrous (other} Nono Detectad
HIEALBI5G Non-Fibrous
st Hemogeanaous
1E &R)LV;IALL&JT Brown/White 16% Cellulose 85% Non-flbrous (ather) None Detected
'OUND Fibrous
it Heterogenasus
bip C prmsart o ey,
128 ATTIG Brown 60% Cellulose 40% Nen-fibrous (cther) None Detected
INSULATION Fibrous
=] H
413224-0028
1-27-Linaleum LINOLEUM Beiga 20% Cellulose 80% Non-fibrous (ather) [ione Gatested
Fibrous
a2 Het
413224-0027 .
1-27-Lermling LINOLEUM White 100% Non-fibrous (othar} None Datagtad
Compound Mon-Fizrous
22111720027
128 FLOOR MASTIC insufficiont Wateria!
321413224.0028
No st prasn o anciys

- Z=

Francers Batiota (22) Kew-anh Phem Duong (1) Jerry Drapata PhD, Laboratory Maneger
Frencisco Korena (8} o sther epprovad slgnatony

L &mmnmmmmmﬁmn. Tiie ropon neletes wmwmm ot by reprodused, mampt in fudl, without wmilien Eponoual Dy BRISL. ERISL baers no
I v sample ecllection nm il mmummhmmmumm mmmghmmmdmmm
IJ m«amum muw%ﬂ mmmmmsmmm WM mmwrgw

ueotst] by the otant, Rufiding materice mmmmmummwm uﬂmmsummun!@hmmmumhb ﬁ

Sampien analyxed by LA Tedng Eouth Paredrrs, CA MYLAR iab Oogo 2002829, CA ELAP 2338

|
[ Report Amended: 63/06/2014 10:25:00 Replaces the Initel Report . Reason Code: Datn Eniry Smmpies Atded

N

Test Report PLM-7.28.8 Printed: 8/5/2014 10:28:00 AM




LA Testing LA Tesling Order: 321493224
h 520 Mizslon Strast, South Posedena, GA 91830 CustomariD: 32INFO50
> Phone/Faxc _(323) 2648060 / (329) 354-8682 ) CustomerPD:

ProjectiD:
[ Michael Nieuwlandt Pone: (95%) 885-6053 )
Infofox, [ne. Fasc
mmr Recelvad: 0773014 1234 PM
;?I:e gm Pa Anglysls Date: 87512014
Riverside, CA 92509 =
\ PM' 142120 | 15746 FOUR'I‘HS‘I'., VICTORVILLE

Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using
Polarized Light Microscopy

_— %
Francene Bautista (22) Kicu-anh Pham Dvong (4)

- Jemy Drapeia Ph.D, Laboratory Mensger
Francisco Morens (9} or athar approvad signaiony

E‘ﬂﬂ.m:u limhied ty 006t of eralysis. Thio rapon relatan o tiva gempios mporied snd regroduced, smenl in U, it ewiiten epproves by ERSL, EMBL, bsgiy no
f mmw-nmwum m@% arﬁmd%mhmwdmﬂm mmmgmmwmmnmm
et s g soriyice Iy ookl o R b s L ea e Mo Shimend sty DRy Wmmtgﬂmmmm
equestnd by G oRen, Gl maizrisi memdeoiurad with muitals bepars e, (s, teliboed, eﬂc.)mmmnumhwb.&amﬂwﬂhﬂ%

E
l Samples analyzed by LA Taoing Seut Peessens, GA MVLAR Lo Code 2002320, CA EL AP 2285
{

Report Amendzd: 0B/0B2014 10:25:60 Replaces the Inital Report . Resson Code: Data Entry-Szmples Addad

Test Report PLM-7.28.8 Prinfed: 8/6/2014 10:25:00 AM THIS IS THE LAST PAGE OF THE REPORT.

L T —




OrderID: 321413224 34PM S512773543 Im-'o'rnx.mc:. PAGE 85/86

| Ashemcmmofcumuy D e,
EMSL. Order Number . BoUM Paiaoea A BTy
821403204 1 eepmeer

,mnmnmumw TEM=Alr A4S TAT wshaonyy | TEM-RR - o
l:lmoal-lmn . Elﬁl-l’EMaucmmm - E’Jlaa:m'-minm

S Dummu\mm
' I:Immm C | ] PLM CARE 4358 (6. 19% aeinaiiviy)

nmmummm . Dmmfm«mw?) O3 TEMCARS 435 - B.(D.1% senaithey)

Count wwansvimatic - © | chateld S0P - | I T CAHB 435 - G (0.01% sermltiviy)
Ummnmmm - TEM Mass i mmu [ TEM Quai. via Fitrefion Téchnique'

| I Nve 182.1 hsbiain NY) - O | TE N PR 100.2° | L TEM Gual. v Drop-Sizunt Tochnges
nmmmmmmn " - | Fibes >10m I:IW-uu l‘:lmuum IR :

e}

LS
.....

04| Kooy 2mtinit

PO S — . Pagetat_os,

Page 1 OFf 2




OrderID: 321413324 ":34PM 3512773543 INFOTOX, INC. PAGE  06/85

Bulk Sample Data Sheet -2

321413 213 4
Compsmy Name:  Infotox, Frez. Lab YD &
ProjotNombers ____ /Y4 RIR0 Namber of famplen: 37
Projeet Refercges: (5 745 Mﬁ, WMM-‘@
Contact: _Mike: Nimswiznct Phono#: (951)685-S053  Fad (951) 277-3543

TwaarsiTiae: SsmDy B 48 @ 5 Day mm@m.

"Thstoe:
Racelived By: ) g

Page 2 Of 2



L

LA Testing LA Tesing Order:  $21413802 |
190 Giloston Birat, Rsuth Pesatine, G4 81030 CustomertD; SANFOB0
PhonalFe: (523} mm:m CustomerPO:
Kiilsowe L ATesinacon iabietosting o0 — |
[ atm: Michael Nieuwiandt Phona: (851) 685-5053 )
Infotox, e, Fex
Received: 0S/0214 §:30 AM
9251 Orco Parkway = ol
Sulte J Aryats
Riverside, CA 92809 '

16748 FOURTH ST STRUCTURE 1 / 142120

Test Report: Asbestos Analysis of Bulk Materials viz EPA 800/R-83/116 Method using

Poiarized Light Microscopy
&abeyios
S.Type .
Mone Detoctad
Nane Detactad
S2e3BRL00 {ONLY) Non-Flrous
Homogenaous

— %
Francane Bautista [2)

Jeny Erapala Ph.D, Lebaratory Manager
or cther approved signatory

EMSL maintains Iimibted to eout of 3. This relaten ony to the may ot be i, weithousk wiritten by EMEL, EMSL bears oo
mmmmmmwm G‘W WmmdMMmWMWMhM mmmlmhmdb!hwahdﬂm
produo] approvel, P, Nﬂ‘l’ummd fadore] govemnment.  Nor-fishie erganicaity bound nmmnm &nd thorafore EMSL

gravimatrio redution prite io enalysls. Sampias moshed i good condiiion unisss ctherwiss notd, Esmated accuracy, precision and mwmmmum
mhmmmm:mmmmmwmn;mmmm)nnmuammm tirmitIs 1

Semples anaiyzad by LA Tesing Scuth Pasadena, CA NVLAP Lab Code 2002520, GA ELAP 2283

B
i

Llnm report from QR/08/2014 12:38:40

Test Report FLM-7.28.0 Printed: 8/8/2014 12:38:40 PM THIS IS THE LAST PAGE OF THE REPORT. 1




OrderID: 321413802

Asbestos Chain of Custody LATESTING

EMSL Order Number (Lsb Use Ont: s Pm Mm%s;%;

' ; ' PHONE: (800)-303-0047
TESTING

Faxt: (323)-264-0883

~EMBL-Bill fo: % Game L] Differert

. nfotes, Inc. ¥ B4 10 15 Diforent nofa lmatructions in Commane®
Bivesi: 5251OTCDPEM. Su"ﬂ-l Bark BEEnn rao oy erihenization
 City: Riverside | statetbrovinee; CA gp_:gmm Code: Country:
Roport To (Name): Michael A. Nisuwiandt Tolephono & (951) 685-5063
| Emall Addregs: Iniotox@sbeglobal.net

Fax #; (051) 277-3543 | Purchzso Order:

Y a-umu'rmmnm
O wi08H 7400 | AHERMu CFR, Par 763 [ Microvee - ASTW B 5755
[2 NIDSH 7402 [ Wipe - ASTM D8480
O EPA Leval I [0 Curpet Sonication (EPA 800/)-85/167)
; 1 180 10312 SolVReckVormioulite
'] ] PLM EPA NOB {<1%) TEM - Bulk [J PLM CARR 435 - A [0.25% sensitivity)
Point Count . 3 TEM EPA NOB [ PLM CARB 435 - B (0.1% sensiivity)
[ 400 (<0.25%) L] 1060 ¢<0.1%) Dmsuoamummumv; [ TEEM CARB 433 - B (0.1% sensitvity)
Paint Count wiGravimetris [J Chatfield SOP [ TEM CARB 435 - C {0.01% sensitivity)
[ 400 (<0.25%) [J 1000 {<0.1%) E] TEM Mags Analysls-EPA 600 see, 2.6 | ) TEM Qual. via Fitration Teshnigue
0 NYS 188.9 {friable in NY) JEM = Watsr; EPA 100.2 ] TEM Qual. via Drop-Mount Techniqus |
O NYS 108.5 NOB (non-friabie-NY} Fibers >10ym [DWaste [JOrinking | Othar;
NIOSH <19 Al Fber Stzes [J Waste L1 Drinking 0.
[ Chaek Fwwwwm-MlMMgmmmwp Fiitar Pare Size {Alr Samples): [ 0.8um Qm
Bamplors Nama: /77, A - ALV el eliinromsd 7 Bemplers Signature: AP sty e
vmmmmn DatalTime
_Samplo # Bample Devcription HA # (Bufl) Sampled |
[-15A | FROOR FICE BIRETIC_ Eorane) eriTiagun  HS/¥
/- 2FA L5404 MR STIC C arae) f/
Lt SH, (284 _;O.EL!M il

Tlemm; /& 2) _
Vi %’3%1_,

Aol Bt - Frs e OB E « () = VI BRI

Page 1of _/ _ pagss

Page 1 Of 1




LA Testing Order: 321419308
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Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-83/116 Method using

Polarized Light Microscopy
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LA Testing LA Testing Order: 321413803
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Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-83/116 Method using

Polarized Light Microscopy
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QrdexrID: 321413803
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OrderID: 321413803
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Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using

Polarized Light Microscopy
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Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using

Polarized Light Microscopy
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Test Report: Asbestos Analysis of Bulk Materlals via EPA 600/R-93/116 Method using

Polarized Light Microscopy
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DEPARTMENT CF INDUSTRIAL RELATIONS

Division of Occupetionsl Safety and Health:

Asbestos Unly

2424 Asden Wey, Sults 495

Saeramente, CA 93823-2417

(516} §74-2222 Office  (016) 4830572 Fax
sifvrarw gir ca oovidirdatabases

(o

1Ll

4

207010271C 13

Juiy 14, 2014

Michael A Nisuwlandt
23504 Cantsra Rd.
Temescal Valley "CA 92883

Dear Certified Asbestos Consultant or Technician:

Enclosed is your cerlification card. To maintain your certification, you must abide by the
rules printed on the back of the certification card.

Your certification is valid for a period of one year. If you wish to renew your certification, you
must apply for renewal at least 60 days before the expiration date shown on your card.
[8 CCR 341.18(h)(1)].

Please hold and do not send copies of your required AHERA refresher renewal certificates to
our office until you apply for renewal of your certification.

Certificates must be kept current if you are actively working as a CAC or C8ST. The grace
period is only for those who are not actively working 2¢ an asbestos consultant or site
surveillance technician.

Please contact our office at the above address, fax number or email; of any changes in your
contact/mailing information within 15 days of the change.

SV{;{ 0;/\/

Senior Safety Engineer

Attachment: Certification Card

cc: Flle

Renewe! — Card Attached (Revised 10/24/2012)
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